
    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:13:25:10



Killeens   WWDL Application 
_____________________________________________________________________________________________________ 

 

 
 

 
 
 

Waste Water Discharge 
Licence 

Application Form 
 
 
 
 
 

EPA Ref. No:
(Office use only)

 
 
 
 
 
 
 

Environmental Protection Agency 
PO Box 3000, Johnstown Castle Estate, Co.  Wexford 

Lo Call: 1890 335599 Telephone: 053-9160600   Fax: 053-9160699 
Web: www.epa.ie Email: info@epa.ie 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se
[...]
 Modification to the inlet chamber 
 Primary Sludge’s WAS pumps, secondary sludge’s RAS/WAS pumps 
 Construction of new Rotating Biological Contractor (RBC) 
 Chemical dosing of phosphorus 
 Construction of a secondary clarifier 
 Sludge thickening tank 
 Balance tank 
 Tertiary treatment in a sand treatment tank 

 
Attachment B.10 should contain the most recent development programme, 
including a copy of any approved funding for the project and a timeframe for the 
completion of the necessary works to take place.  
 

Yes No Attachment included 
   

B.11 Significant Correspondence 

 
Provide a summary of any correspondence resulting from a Section 63 notice 
issued by the Agency in relation to the waste water works under the 
Environmental Protection Agency Acts, 1992 and 2003, as amended by Section 
13 of Protection of the Environment Act, 2003. 

Not Applicable 

There was no Section 63 notice issued by the Environmental Protection Agency 
to Cork County Council in relation to the wastewater treatment works in Killeens 
under the Environmental Protection Agency Acts, 1992 and 2003, as amended 
by Section 13 of Protection of the Environment Act, 2003. 

 
Attachment B.11 should contain a summary of any relevant correspondence 
issued in relation to a Section 63 notice.  
 

Yes No Attachment included 
 

 
 

B.12 Foreshore Act Licences. 
 
Provide a copy of the most recent Foreshore Act licence issued in relation to 
discharges from the waste water works issued under the Foreshore Act 1933. 

 

 Page 20 of 50 
  

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:13:25:11



Killeens                                                                                                                                                            WWDL Application 
______________________________________________________________________________________________________ 

  

Not Applicable 

Killeens Waste Water Treatment Plant does not require a Foreshore Act Licence 
under the Foreshore Act 1933. 

 
Attachment B.12 should contain the most recent licence issued under the 
Forsehore Act 1933, including a copy of all conditions attached to the licence 
and any monitoring returns for the previous 12-month period, if applicable. 
  
 Yes No 


 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 Page 21 of 50 
  

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:13:25:11



Killeens                                                                                                                                                            WWDL Application 
______________________________________________________________________________________________________ 

  

SECTION C: INFRASTRUCTURE & OPERATION 
Advice on completing this section is provided in the accompanying Guidance 
Note.   

C.1 Operational Information Requirements 

Provide a description of the plant, process and design capacity for the areas of the 
waste water works where discharges occur, to include a copy of such plans, 
drawings or maps, (site plans and location maps, process flow diagrams), and such 
other particulars, reports and supporting documentation as are necessary to 
describe all aspects of the area of the waste water works discharging to the aquatic 
environment. Maps and drawings must be no larger than A3 size. 
 

C.1.1 Storm Water Overflows 
 
For each storm water overflow within the waste water works the following 
information shall be submitted: 
 

 An assessment to determine compliance with the criteria for storm 
water overflows, as set out in the DoEHLG ‘Procedures and Criteria in 
Relation to Storm Water Overflows’, 1995 and any other guidance as 
may be specified by the Agency, and  

 Identify whether any of the storm water overflows are to be 
decommissioned, and identify a date by which these overflows will 
cease, if applicable. 

 
C.1.1 Storm Water Overflows 
There are no storm overflows, other than the primary and secondary 
overflows identified. 

 
C.1.2 Pumping Stations 
 
For each pump station operating within the waste water works, provide 
details of the following: 
 

 Number of duty and standby pumps at each pump station;  
 The measures taken in the event of power failure;  
 Details of storage capacity at each pump station;  
 Frequency and duration of activation of emergency overflow to 

receiving waters.  Clarify the location where such discharges enter 
the receiving waters. 

 
 
 C.1.2 Pumping Stations 

There are two pumping stations located within the collection system     
serving the Killeens WWTP.  There is also one proposed pumping station 
which will form part of a future collection system upgrade. 
 

 The collection system serving the pumping stations in Killeens is a 
separate system. 

 In each of the pumping stations in the village of Killeens there is 
one duty and one standby pump. 

 In the event of a power failure the chamber will fill and waste 
water will back up in the collection system. 

 Storage capacity is provided at the pump stations, details are not 
available as they have not been taken in charge by Cork County 
Council. 

 Page 22 of 50 
  

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:13:25:11



Killeens                                                                                                                                                            WWDL Application 
______________________________________________________________________________________________________ 

  

 There is no record of the frequency of failure of the pumps/power 
outages.     

 
 
C.1  Existing Waste Water Treatment Plant 

The existing Waste Water Treatment Plant in Killeens is located to the west of 
the village, adjacent to the N20 Cork-Mallow road. The treatment plant is 
designed for a population equivalent of 600. Most of the waste water flows by 
gravity to the WWTP; however, not all areas can discharge to the public sewer 
due to the topography of the catchment. There are currently two small pumping 
stations which pump foul flow to the public gravity sewer.  

 
Influent initially enters the inlet works via an inlet manhole. The inlet works 
consist of an on-line macerator, a bar screen and an emergency overflow weir. 
The effluent then enters the primary settlement tanks which have a retention 
time of two hours. The effluent then enters a rotating biological contractor. From 
here it enters the final clarifier with hopper bottom. Approximately every six 
months the settled sludge is pumped back into the primary settlement tank. The 
final effluent is pumped through a rising main to a header manhole located in the 
verge of the N20 road and then discharges by gravity to an outfall on the 
Blarney River.  
 
The design dry weather flow (DWF) for the plant is 132m3/day, which is based 
on a population equivalent of 600 contributing 220 l/head/day. This equates to 
an average flow of 5.5m3/hr.   
 
General Description of the Proposed New Upgraded Plant 
 
The upgraded WWTP is will utilise Rotating Biological Contractors (RBC) with 
equipment necessary for the efficient operation of the plant. The upgraded plant 
is sized to treat 1,200 PE.  The upgrade includes a tertiary filter, in order to 
achieve the required 10/70/35 mg/l BOD/COD/SS and 1mg/l Phosphorus 
standard required. 

The plant operates as follows: 

1. The maximum incoming flow in to the inlet works is 198 m3/h. The inlet 
works comprises of 1 no. Mechanical Screen complete with manual screen 
bypass. The screen is supplied with a screening tray with a water supply 
to clean and convey the screenings into a disposal bin. The screen size is 
6mm. All screenings are washed, separated and deposited in skips for 
removal off site. Flows in excess of 3 DWF will overflow a storm weir after 
inlet screens and flow to the storm water storage tank.   

2. The effluent then flows to the primary settlement tanks which have a 
retention time of two hours for a peak flow of 3 DWF. The primary 
treatment process removes the grit and other solids through a screening 
process followed by a period of settlement.  

3. The rotating biological contractor is a biological treatment process 
following primary treatment. The effluent flows into the RBC unit allowing 
the effluent to come in contact with a biological medium in order to 
remove pollutants in the waste water before discharge. A RBC consists of 
closely spaced, parallel discs mounted on a rotating shaft which is 
supported just above the surface of the waste water. Micro-organisms 
grow on the surface of the discs where biological degradation of the 
waste water pollutants takes place. The rotating pack of discs are 
contained in a tank. The shaft is aligned with flow of waste water so that 

 Page 23 of 50 
  

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:13:25:11



Killeens                                                                                                                                                            WWDL Application 
______________________________________________________________________________________________________ 

  

the discs rotate at right angles to the flow with several packs usually 
combined to make up a treatment train. The biological growths that 
become attached to the discs assimilate the organic materials in the 
waste water. Aeration is provided by the rotating action, which exposes 
the media to the air after contacting them with the waste water, 
facilitating the degradation of the pollutants being removed.  

4. Following the RBC the effluent flows to chemical treatment to reduce the 
phosphorus level. Phosphorus exists in three main forms in waste water; 
ortho-phosphate, polyphosphate and organic phosphate. During aerobic 
treatment, the later two forms are converted to ortho-phosphate, which 
is the easiest form to precipitate using chemical addition. Phosphorus will 
be removed using chemical dosing of ferric sulphate.  

5. The secondary clarifier will be connected to the RBC. The clarifier walls 
have a slope of 7½ degrees approximately to prevent solids accumulation 
and ensure that settled solids move by gravity to the bottom of the 
clarifier. The settled solids in the bottom of the clarifier hopper shall be 
returned by RAS pump. The clarifier is also equipped with a scum box to 
remove scum into a scum chamber by gravity from where it is pumped to 
the sludge storage tank and effluent weir trough. The sludge return pump 
shall then pump the sludge to the start of the process (i.e. primary 
settlement tanks). Flows from the secondary settlement tank shall 
gravitate into a balance tank where it is then pumped to tertiary 
treatment based on a gravity sand filter. 

6. In the tertiary treatment the effluent is pumped to the top of the sand 
filter. The effluent is fed into an area above the entire sand bed. As the 
effluent flows evenly down through the sand media, the dirty particles are 
trapped and remain between the grains of sand. The filtered water, at the 
bottom of the sand filter, is discharged to the receiving waters. The 
cleaning of the sand filter is performed by the injection of water, which 
flushes the sand grains in the filter. The sand media is cleaned by 
pumping water up through the sand filter; this is known as the backwash 
period. The backwash period occurs on regular intervals, set up by timer. 
Dirty water from the backwash period shall be returned to the head of the 
works downstream of the inlet flow meter.  

7. Final effluent prior to discharge to the existing outfall is subject to outflow 
measurement and sampling.  

8. Sludge from the secondary settlement tanks and primary settlement 
tanks are 0.75% and 2% respectively. The sludge is thickened in the 
sludge holding tank by gravity to 2-3% DS and tanked off site. The 
supernatant from the sludge holding tank is pumped to the adjacent 
waste return sump and is pumped to the inlet works for recycle through 
the process. 

 
 

 
Supporting Design Calculations 
 
1. Storm tank and Return Pumps 
 
 3DWF  = 27 m3/h 
 

No. Pumps return required 2 No. (Duty Standby) 
Flow rate: 27 m3/h 

Tank volume: 36 m3 

 Page 24 of 50 
  

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:13:25:11



Killeens                                                                                                                                                            WWDL Application 
______________________________________________________________________________________________________ 

  

Retention time: (36m3)/(27m3/h) 
=1.3h @3 DWF 

Storm tank dimensions: 5.4m x 2.7m x 3.1m side wall 
Venture cleaning system 

 
 
2. Inlet Screen 
 
 3DWF = 27m3/h 
 

No. Required: 2 No. (Duty/Standby) 
Max flow rate: 55L/s = 198m3/h 

Screening size: 6mm 
Other: Screenings washer and compaction 

10mm by-pass screen 
Sealed skip 
Level sensor 

 
 
3. Rotating Biological Contractor (RBC) 
 

No. of Rotating Biological Contractors 1 No. 
Daily Flow Rate 108 m3/d 

Activated Sludge Production 86.4kg/day 
Unit Surface Area 2,012.5m 

Daily Working Time 24 hrs 
 
 
4. Secondary Settlement Tank 
 
3DWF = (27 m3/h)/(2 tanks) = 13.5 m3/h 
 

No. Required 1 No. (New) 
Flow Rate 13.5 m3/h 

UFV 0.85m/h 
Surface Area (13.5m3/h)/(0.85m/h)=15.9m3 

Dimensions Ø4.5mx2.4m deep 
Volume 15.9mx2.4m=38m3 

Retention Time (38m3)/(13.5m3/h)=2.8h 
 
 
 
5. RAS/WAS Pumps 
 
Primary Sludge’s WAS Pumps 
 

WAS Pumps No. Required 3 No. (2 Duty/1 Standby) 
Flow Rate 1.68 m3/h 

% DS 2% DS 
 
Secondary Sludge’s RAS/WAS Pumps 
 

RAS/WAS Chamber Ø2.1mx2.4m deep 
No. Required  2 No. (Duty/Standby) 

Flow Rate 27 m3/h 

 Page 25 of 50 
  

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:13:25:11



Killeens                                                                                                                                                            WWDL Application 
______________________________________________________________________________________________________ 

  

% DS 0.75% DS 
 
 
6. Phosphorous Removal 
 

No. Dosing Pumps 3 No. (2 Duty/1 Standby) 
Chemical Treatment 17.89 L Ferric Solution/d 

Flow Rate 0.5 l/h 
Storage Volume  1 m3 

Approx Storage Capacity 40 day 
 
 
 
7. Sludge Holding Tank 
 

Total Sludge Production [33.6(Primary)+56.4(Secondary)]kg 
sludge/d= 90kg sludge/d 
[1.68(primary)+7.52(secondary)]m/d 
=9.2 m/d 

Blended Thickness (feed flow) 0.98% DS 
Outlet Sludge Thickness 2% DS 

Sludge Volume 4.5 m3/d @2%DS 
Volume of Sludge Holding Tank 107 m3 

Dimensions Ø6.07mx4mside wall (0.3m freeboard) 
Retention time (107m3)/(4.5m3/d) = 23.7 days 
 
 
8. Balance Tank 
 
3DWF = 27m3/h 
 
No. Required 1 No. (New) 
Dimensions 5.4mL x 2.7mW x 3.1mdeep 
Volume 36m3 

Retention Time (36 m3)/(27 m3/h) = 1.3h 
No. Forward/Backwash Pumps 4No. (3 Duty/ 1 Standby) 
Flow Rate (each) 27 m/h 
 
 
 
9. Sand Filter 
 
3DWF = 27m3/h 
 
No. required 1 No. (New) 
Filtration Rate 6 m/h 
Surface Area (27 m3/h)/(8 m/h)= 4.5m 
Dimensions Ø2.5m x 2m deep 
Volume 4.5m3x2m = 9m3 

Backwash Flow Rate 81 m3/h 
 
 
Attachment C.1 should contain supporting documentation with regard to the 